

Part No.Key No.Description40 01 0501Frame40 01 0501Frame40 01 5502rubber plug for, hole of steering gear housing40 01 5503bushing20 80 5492rubber plug for, hole of steering gear housing40 01 5503bushing99 63 0504399 63 0504grease nipple40 11 5505clutch pedal40 41 0505clutch pedal40 43 5207accelerator pedal40 43 5507accelerator pedal40 43 5507accelerator pedal40 43 5507accelerator pedal40 43 55010pedal shaft40 42 55110pedal shaft40 42 55110pedal shaft40 51 05010pedal shaft40 555513undershield for pedal linkage40 555513proke master cylinder40 555513proke master cylinder40 5555514proke master cylinder40 5555518punger with filler40 5555518punger with filler40 5555518punger with filler40 5555518punger rod with trutus washer and pin40 5555519punger rod with trutus washer and pin40 5555421punger rod with actiner40 5555421punger rod with trutus washer40 5555421punger rod with actiner40 5555421 <th>Part No. 40 01 050 20 80 549</th> <th></th> <th></th> <th>2</th>	Part No. 40 01 050 20 80 549			2
333833 333	40 01 050 20 80 549	No.YK	Description	Q Į .
55858585858585858585858585858585858585	40 01 050 20 80 549		Frame	
333833523 334 325 384 384 365		- ~	frame, complete	
% 4 % 9 / 8 6 9 / 8 / 8 / 8 / 8 / 8 / 8 / 8 / 8 / 8 /		4	Lubrication of steering shaft bearing	
4 5 5 5 5 5 5 5 6 6 7 <th7< th=""> <th7< th=""> <th7< th=""> <th7< th=""></th7<></th7<></th7<></th7<>	40 01 550	ო	bushing	5
8583876578786	99 60 606	4		
8585858 855 2722 85285 852 852 852 852 852 852 852 852	63 63 030		seal for grease nipple	-
85838755731 222 08762			Pedal linkage	
8283835531	40 41 050	Ś	clutch pedal	
82838755787	40 45 050	• 0	brake pedal	-
8 2 8 2 8 2 8 2 8 2 8 2 8 2 8 2 8 2 8 2	40 43 520 90 40 455	~ α	accelerator pedal	، ۔ د
8 2 8 2 8 2 8 2 9 1 2 2 2 9 2 8 2 8 2 8 2 8 2 8 2 8 2 8 2 8	90 17 550		undershield for pedal linkage	
8 5 8 5 8 5 2 1 2 1 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2			Padal mounting	
2 = 5 = 7 = 5 = 5 = 5 = 5 = 5 = 5 = 5 = 5 = 5				477
2 £ 7 2 2 2 8 2 8 2 8 2 8 2 8 2 8 2 8 2 8	40 42 501	2 -	sh	- °
8 2 8 2 8 2 2 2 2 2 3	99 34 060	: 2	lock washer	· ·
8 3 3 2 8 4 8 1 2 2 3 1 2 8 4 8 6 8 7 8 7 8 6 8 6 8 7 8 6 8 7 8 6 8 7 8 7			Brake master cylinder	22
8 2 8 2 8 1 2 2 2 3	40 51 050		moter	-
2 7 2 2 4 2 2 7 2 2 5 5 7 5 5 5 5 5 5 5 5 5 5 5 5	40 50 551	č	master cylinder	- ,
S ≥ 2 ≥ 2 ≤ 2 ≤ 2	40 50 553	2 7		
8 5 8 <u>4</u> 8 4 2 8	40 50 556	15	- - - - - - - - - - - - - - - - - - -	-
3 7 8 2 8 1	40 50 559	16	pressure spring with retainer	-
8 3 8 2 8	40 50 562	11	cup	
5 5 5 2	40 50 565	18	plunger with filler	-
3 3 8	40 50 568	19	:	-
21 thrust washer 22 snap ring	40 51 060	20	plunger rod with thrust washer and pin	_
50 577 22 snap	40 50 574	2]		
	50	ន		-

40 = Chassis Group

Plate 6	QIY.	- par pas pas pas	anna yang ang	Br gannas yrinnr familias	~	Long	frag fam	- 2 -	japate: finan innun
H.	n nyan an a		sss member , ta 4th		riber				
Chassis Group / Pedal Linkage	Description	rubber socket rubber grommet terminal bush protective tube for gas cable guide	plug for protective tube, front, to 3 rd cross member rubber grommet for protective tube, rear, to 4th cross member	For gas cable to torque shaft spring washer A 6 washer 6,4 pho.	For gas and clutch cable to 4 th cross member clamp	hex. nut M86S pho.black Brake pedal linkage	push rod for brake control lock pin 10 @	pressure spring	For push rod to main brake cylinder tensioning nut
ssis G	Key No.	43 43	44	46 48	51	22	53 54	55 56 57	58 59 60
) 40 - Cha	Part No.	20 72 143 40 43 509 99 88 320 40 43 515	40 42 533 80 70 106 40 43 507	99 32 060 99 31 046 99 45 055	40 43 518 99 12 475 99 33 087	99 22 082	40 45 500 40 45 506	40 45 503 99 31 075 99 45 160	40 45 509 99 22 111 99 22 114
7]	2							
\subseteq									J.
	1			K		15			
Plate 6	QIY.		5						
Pedal Linkage	Description	rubber boot	For brake master cylinder to 3rd cross member spring washer A 8		For push rod to accelerator pedal spring washer A 6	spring washer A6	Torque shaft for accelerator control to 2 nd cross member torque shaft with bushing and bolt	stop spring to show the stop spring bush to s	Gas bowden cable gas cable with wire rope sleeve, rubber grommet, rubber socket and terminal bush
		 23 rubber hoot 24 stop light switch 25 rubber boot 26 sleeve for brake master cylinder 	ylinder to 3rd cross member 	rod, accelerator	For push rod to accelerator pedal 31 spring washer A 6		Torque shaft for accelerator control to 2 nd cross member 36 torque shaft with bushing and bolt		Gas bowden cable gas cable with wire rope sleeve, rubber grommet, rubber socket and terminal bush

X X	Part No.	_		
Clurich pedal linkage 61 push rod for clutch 62 return spring between torque shaft 63 spring between torque shaft 64 tront cross member 65 spring washer A6 64 washer 6,4 pho.black. 65 split pin 1,5×10 st. 66 torque shaft for clutch control 7 Torque shaft for clutch control 66 torque shaft for clutch control 67 torque shaft 68 for torque shaft to 2 crossmember 69 torque shaft 60 pook pin 8 Ø for torque shaft to 2 crossmember 67 clutch cable with wire rope sleeve, terminal bush, adjusting screw and rubber sleeve, bushing and rubber grommet 69 terminal bush 70 adjusting screw 71 rubber grommet 72 bushing and rubber sleeve, terminal bush 73 rubber grommet 74 protective tube 75 bushing acrew 76 pook pin 77 bush cable to torque shaft 76 pook pin	(lo. Key No.	Description	Qty.
 61 push rod for clutch 62 return spring between torque shaft and front cross member 63 spring washer A 6 64 washer 6,4 pho.black 65 split pin 1,5×10 st. 66 torque shaft for clutch control 66 torque shaft for clutch control 67 clutch bowden cable 68 torque shaft to 2 crossmember 69 terminal bush 61 adjusting acrew 62 terminal bush 63 rubber sleeve, bushing and rubber grommet 71 rubber sleeve, bushing and rubber grommet 73 ubber sleeve 74 protective tube 75 bushing 76 dutch cable to torque shaft 76 protective tube 77 rubber sleeve 78 terminal bush 79 bushing 70 dutch cable to torque shaft 71 rubber sleeve 72 bushing 73 rubber sleeve 74 protective tube 75 bushing 76 dutch cable to torque shaft 76 dutch cable to torque shaft 	()	e II	Hand brake	
62 return spring between torque shaft front cross member front cross member 63 spring washer A 6 64 washer 6,4 pho.black. 65 split pin 1,5×10 st. 66 torque shaft for clutch control 67 Torque shaft for clutch control 68 torque shaft for clutch control 69 torque shaft in a clutch control 67 clutch bowden cable 67 clutch cable with wire rope sleeve, terminal bush, adjusting 68 terminal bush 69 terminal bush 61 todjusting acrew 70 adjusting acrew 71 rubber sleeve, bushing and rubber grommet 72 bushing 73 rubber sleeve 74 protective tube 75 bushing 76 pock pin 76 pock pin 76 protective tube 77 protective tube 78 protective tube 79 pock pin 70 protective tube 77 protective t	40 61 500	00	hand brake lever with spring, push rod, washer and button,	
front cross member For push rod to clutch pedal and torque shaft spring washer A 6 washer A 6 washer A 6 proque shaft for clutch control forque shaft for clutch control forque shaft in 1,5×10 st. Torque shaft in 1,5×10 st. Corque shaft in 1,5×10 st. Corque shaft in 1,5×10 st. for clutch bowden cable is torque shaft in 2 crossmember in the rope sleeve, terminal bush, adjusting screw and rubber sleeve, bushing and rubber grommet in terminal bush in the rope sleeve, terminal bush, adjusting is terminal bush in the rope sleeve, terminal bush, adjusting is terminal bush in the rope sleeve, terminal bush in the transic to the interval in the rope sleeve, terminal bush in the rope sleeve in the rope		1. S.	on later models part No. 40 61 501	-
For push rod to clutch pedal and torque shaft 63 spring washer A 6 64 washer A 6 65 split pin 1,5×10 st. 66 torque shaft for clutch control 66 torque shaft for clutch control 66 torque shaft for clutch control 67 torque shaft 68 torque shaft ion 2 crossmember 67 clutch bowden cable 67 clutch cable with wire rope sleeve, terminal bush, adjusting 68 terminal bush 69 terminal bush 70 adjusting screw 71 rubber sleeve, bushing and rubber grommet 73 rubber sleeve 74 pushing 75 bushing 76 potective tube 77 prober grommet 78 protective tube 79 protective tube 70 cdiutch cable lo torque shaft 76 protective tube 77 protective tube 78 protective tube 79 protective tube 70 protective tube	40 61 503	03 80	push rod with locking catch	-
ror push roa to cluran peada and rorque shart spring washer A 6	40 45 503	03 81	pressure spring	-
 spring washer A 6 washer 6,4 pho.black. ke ket pin 1,5×10 st. Torque shaft for clutch control torque shaft in the control torque shaft in the control torque shaft in the conservet i	40 61 506	06 82	washer with weld nut	-
64 washer 6,4 pho.black. 65 split pin 1,5×10 st. 7 Torque shaft for clutch control 66 torque shaft for clutch control 66 torque shaft or corque shaft to 2 crossmember 40 lock pin 8 Ø for torque shaft to 2 crossmember 67 clutch bowden cable 67 clutch cable with wire rope sleeve, terminal bush, adjusting 68 terminal bush 69 terminal bush 67 clutch cable with wire rope sleeve, terminal bush, adjusting 68 terminal bush 70 adjusting and rubber grommet 71 rubber sleeve, bushing and rubber grommet 73 udjusting screw 74 protective tube 75 bushing 76 pod pin 77 bushing 78 bushing 79 pod pole in 70 podiusting screw 71 busher grommet 73 puber grommet 74 protective tube 75 busher grommet 76 pod pin	40 61 509	09 83	button for push rod	-
 split pin 1,5×10 st. Torque shaft for clutch control forque shaft in 2 crossmember lock pin 8 Ø for torque shaft to 2 crossmember Clutch bowden cable clutch cable with wire rope sleeve, terminal bush, adjusting screw and rubber sleeve, bushing and rubber grommet terminal bush trubber sleeve, bushing and rubber grommet rubber sleeve bushing rubber sleeve bushing rubber grommet for clutch cable to torque shaft 	40 61 512	12 84	lock pin 10 & for hand brake lever to support	-
⁻ ⁻ ² ⁸ ⁸ ² ² ⁸	40 61 5	515 85	boot for hand brake lever support	
× × × × × × × × × × × × × × × × × × ×	40 61 530	30 86	equalizing support for hand brake cable	-
_4	40 61 5	533 87	lock pin 8 $arnothing$ for equalizing support to eye bolt \ldots	 F
2, 2, 2, 2, 2, 8, 8, 6,		11.805.000	Threaded nions for head heads lower	
2 2 2 2 2 2 8 8 6				
2 2 3 3 7 3 8 8 8	40 61 521	 	threaded piece	
3 7 3 3 7 9 88	40 43 503	8	lock pin	-
2 7 3 3 7 9 88	40 61 527	27 -	eye bolt (short)	-
2 7 3 3 7 2 8	99 22 082	83	hex. nut M 8—6 S pho.black. for eye bolt	-
2 2 2 2 2 2	1	- 30 3	Evo holt for hand hrado laver on later models.	
22 72 23 23 23	$\overline{)}$			
2 7 7 3 3	40 61 528		eye bolt long	
22 73	40 61 525		pin	<u>,</u>
75 75	40 61 526	26 90	adjusting nut	-
\$2	99 22 082	82 91	hex. nut M 8-6 S pho.black. for eye bolt	-
	2		Ratchet for hand brake arresting	
1	40 61 518	18 92	ratchet	° _
041530 76 bolt	(64 33 087	87 93	spring washer A8	-
4	99 13 643	43 94	hex. screw M 8 × 20-8 G pho.black.	-

riare o	Qty.			- 0	× -	e Vice de		, ,				-			ç	5 6		3		- 1	, team	٣	L	-	ç	
Chassis Group / Brake Lines / Fuel Jank	Description	Rear brake hoses with support between distributor and rear brake lines	brake hose left	brake hose right	supporting stamp		Distributor at 4th cross member	distributor	spring washer B 6		Fuel tank	fuel tank	filler cap	For first to body		hex. screw M 8 × 188 G pho.black.	2	Fuel tap with hose	fuel tap complete, without insert	IIIselt (DUIDIN prece)	sear mig to bottom proc	tap body	cork gasket (triangular type)	cork gasket (round type)	cock plug	cage with felt ring
SIS Uro	Key No.		117	118	1 611	1		120				121	122 123			124			2	197	128	129		130	131	132
	Part No.		40 51 524	40 50 544 90 22 119	80 70 502			40 51 521 99 12 281	99 13 439 99 22 054		C	40 81 050	40 81 503 40 81 052		1	99 13 628 99 32 091			40 85 050	40 00 000	40 85 513	40 85 514	40 85 561	40 85 562	85	40 85 515
6 6	Qty.			2	2	7	2 5	7 7			-					, 		6					7	2	4	4
and brake / brake Lines	Description Qty.	Bowden cable for hand brake	left bowden cable, complete		rubber hose			rubber collar	For left and right hand brake cable connection	hex. screw M 6 X 15—8 G pho.black	castellated nut M 6–6 S pho.black 1	split pin 1,5×20 st	Brake lines	front brake line, left	front brake line, right	center brake line laft = 1	rear brake line, right	sleeve for brake line support	Front hrinka hosas with sunnort hatwaan whaal	hade adjudent and wheel housing		brake hose	supporting clamp	bracket	spring washer B64	hex. screw M 6×12—8 G pho.black
Chassis Group and Brake / Brake Lines		=	 95 left bowden cable, complete			terminal		connecting eyelet	For left and right hand brake cable connection	103 hex. screw M 6×15—8 G pho.black	1.14.4	105 split pin 1,5×20 st	Brake lines			110 center brake line			Eront hroke hoses with sunnort hetween wheel			brake hose	supporting clamp			

53

	40 = Chassis Grd	isis Grd	uel Tank / Wheels	late 6	 	40 = Chass	sis Gro	Chassis Group / Engine Suspension	Plate 6
18 18 18 18 	Part No.	NK NK NK	Description	Q _Ť .	. (Part No.	Key Ng		Qty.
13.13.13.14.15.14.15.14.15.1	40 85 511	133	eve spring	-		40 39 502	I	weight 40 g	as req.
13tensioning block110.35594-belancing weight & 0.913tensioning angletensioning angletensioning angletensioning angletensioning angle13tensioning angletensioning angletensioning angletensioning angletensioning angle14tensioning angletensioning angletensioning angletensioning angletensioning angle14tensioning piecetensioning piecetensioning piecetensioning piecetensioning piece14tensioning piecetensioning piecetensioning piecetensioning piecetensioning piece15tensioning piecetensioning piecetensioning piecetensioning piecetensioning piece16tensioning piecetensioning piecetensioning piecetensioning piecetensioning piece18tensioning piecetensioning piecetensioning piecetensioning piecetensioning piece19tensioning	40 85 516	134	screws for cock body	7		40 39 503	I	weight 50 g	as req.
138tensioning angle111Nomentan138tensioning angle11 0.35300 11 0.0000 cc 139tensioning picerenceting nut1 0.35300 11 0.0000 cc 141Micronic filter11 0.05300 11 0.05300 143tensioning picerenceting nut1 0.035300 11 0.035300 144tensioning picerenceting nut1 0.035300 11 0.035300 145tensioning picerenceting nut1 0.035300 11 0.035300 146tensioning picerenceting nut1 0.035300 11 0.035300 147tensioning picerenceting nut1 0.035300 11 0.035300 148tensioning picerenceting nut1 0.035300 11 0.035300 149tensioning picerenceting nut1 0.035300 11 0.035300 141tensioning picerenceting nut1 0.035300 11 0.035300 141tensioning picerenceting nuclei materel1 0.035300 11 0.035300 142tensioning picerencetic logo nuclei materel1 0.035300 11 0.035300 143tensioning picerencetic logo nuclei materel1 0.035300 11 0.035300 144tensioning picerencetensioning picerencetic logo nuclei filterence11145 </td <td>40 85 517</td> <td>135</td> <td>tensioning block</td> <td></td> <td>27.00 J.</td> <td>40 39 504</td> <td>-</td> <td>weight 60 g</td> <td>as req.</td>	40 85 517	135	tensioning block		27.00 J.	40 39 504	-	weight 60 g	as req.
32free. Numericina 33 32	40 85 518	136	tensioning angle	_					8
138quate-connecting nut 11 Nomeptine bosoNomeptine bosoNomeptine boso11	40 85 519	137	hex. screw	-	11				
10RestRes	40 85 520 40 85 520	8 2	quick-connecting nut		æ			Nameplate	
14Netronic filter194.8748-from 32 at 3.6-4.3 at.12.8glors bowlglors bowl194.8748-from 32 at 3.6-4.3 at.14.4konide andtwind clamping screw10.35.550153supporting brocket14.5bow with clamping screw10.35.550153supporting brocket14.6bow with clamping screw10.35.550153supporting brocket14.6bow with clamping screw10.35.550153supporting brocket14.6bow fan popel110.35.550153supporting brocket14.6clamping pipele and cruburentor110.35.550153supporting brocket150hose fastener222002-pp.3067-pp.3067150kontener222002-pp.3067-pp.3067150kontener1pp.3067-pp.3067-pp.3067150kontener2-pp.3067-pp.3067150kontener1pp.3067-pp.3067-151wire ope with rubber grommet for bowden coble in body vide provit2-pp.3067152kontener1pp.3067-pp.3067-153wire ope vide for bowden coble in body vide provit2-pp.3067154kontener1pp.3067-pp.3067-155kontener1 </td <td>12C C8 04</td> <td><u>8</u></td> <td>hose</td> <td></td> <td></td> <td>40 35 590</td> <td> </td> <td></td> <td>-</td>	12C C8 04	<u>8</u>	hose			40 35 590			-
112 gless bowl Engline and gear box support 134 kented au usponting break 145 bow with clamping reak 1 146 bow with clamping preek 1 145 bow with clamping preek 1 146 tennping preek 1 148 tennping preek 1 149 tennping reak 1 140 tennping reak 1 141 tennping reak 1 143 tennping reak 1 144 tennping reak 1 145 tennping reak 1 146 tenn tennek 1 150 hose fastener 1 151 ten tene with ruber grounder tabe worded ruber to tene bow and ger box kuport	40 85 560	₹ ₹	seul for hose		(99 48 748	ļ	st. 2,6–	4
14 tend for glass bowl 14 townet 14 14 townet 13 14 townet 14 14 townet 14 14 townet 14 14 townet 15 14 townet 15 14 townet 15 14 townet 16 14 townet 17 14 townet 18 150 tose fastener 1 140 tose fastener 1 151 tose fastener 1 152 tose fastener 1 153 tose fastener 1 154 tose fastener 1 153 tose fastener 1 154 tose fastener 1 155 tose fastener 1 156 tose fastener 1 157 tose fastener 1 158 tose fastener 1 159 tose fastener 1 tose	40 85 508	142	glass bowl	-	0				
144knurlednut145kourlednut145kourlednut145know dipti greew14146know dipti greew14148know dipti greew14148know dipti greew14148know dipti greew14148know dipti greew17150hose fasterer18151know distribution2153know distribution2154hose fasterer1155know distribution2156hose fasterer1151know distribution2153know distribution2154know distribution2155know distribution2155know distribution2156know distribution2157know distribution2158know distribution2159know distribution2151know distribution2151know distribution2152know distribution2153know distribution2154know distribution2155know distribution2156know distribution2157know distribution2158know distribution2159know distribution2151know distribution2152know distribution2155	40 85 563	1 8 3	seal for glass bowl	F					
14bow with closnping scew14.033539154gear box support14temping inclusion piece14temping brocket1414temping inplie and screw11933681150hose fatterer2221151wie nopsetwen fuel top and carburettor2933681152hose fatterer2933681spring washer93368153hose fatterer2221151wire rope with rubber grommet and supporting steve1933681support MB-65 phoblack.153wire rope with rubber grommet for bowden cable in body side ponel, left, and in rear wall, left2933681support and support and support and support in body side ponel, left, and in rear wall, left9335541933681hex. rut MB-65 phoblack.153ubber grommet for bowden cable in body side ponel, left, and in rear wall, left0335541101035556164und in rear wall, left110355561103555615hex. rut MB-65 phoblack.154ubber grommet for bowden cable in body side ponel, left, and in rear wall, left10355561110355561155ubber grommet for bowden cable in body side ponel, left, and in rear wall, left1111155ubber grommet for bowden cable in body side ponel, left, and in rear wall, left111155ubber grommet for bowden ca	40 85 522	1	knurled nut	-				Engine and gear box suspension	8
146 tensioning piece 1 4035359 154 geer box support to geer box housing 148 chonging inplie and screw 1 4035359 154 geer box support to geer box housing 150 base fastener 1 933087 - spring washer - spring washer 151 wire rope with rubber grommet and supporting sleeve 1 933087 - spring washer AB 151 wire rope with rubber grommet and supporting sleeve 1 933087 - spring washer AB 151 wire rope with rubber grommet and supporting sleeve 1 933087 - spring washer AB 152 wire rope supporting sleeve 1 933087 - pring washer AB 152 wire rope supporting sleeve 1 933087 - hex. nut MB - S phoblick. 153 urber grommet for bowden coble in body side panel, eff. and in rear wull, left - 1 933544 - cover plate washer 1 1 161, and in rear wall, left - - - pring washer AB - prind washer - </td <td>40 85 523</td> <td>145</td> <td>bow with clamping screw</td> <td>-</td> <td></td> <td>40 35 500</td> <td>153</td> <td>supporting bracket</td> <td></td>	40 85 523	145	bow with clamping screw	-		40 35 500	153	supporting bracket	
1.46 Wing mit 1.46 Ving mit 1.46 Comping ripple and srew 1.49 Ving mit 1.40 Kull hole between fuel top and carburettor 1 1.40 Ives fastener 10 and srew 1.50 hose fastener 10 and srew 1.50 hose fastener 1 1.50 hose fastener 1 1.51 wire rope with ruber grommet and supporting sleeve 1 1.51 wire rope with ruber grommet and supporting sleeve 1 1.52 wire rope with ruber grommet and supporting sleeve 1 1.52 wire rope 13.9C (cm only be supplied in metres) 2 1.52 ubber grommet for bowdan cable in body side panel, left, and in rear woll, left 2 1.55 ubber grommet for bowdan cable in body side panel, left, and in rear woll, left 2 1.55 ubber grommet for bowdan cable in body side panel, left 1 1.55 ubber grommet for bowdan cable in body side panel, left 1 1.55 ubber grommet for bowdan cable in body side panel, left 1 1.56 ubber grommet for bowdan cable in body side panel, left 1 <td>40 85 524</td> <td>146</td> <td>tensioning piece</td> <td>-</td> <td></td> <td>40 35 559</td> <td>154</td> <td>gear box support</td> <td></td>	40 85 524	146	tensioning piece	-		40 35 559	154	gear box support	
148 telomping nipple and screw 1 148 telomping nipple and screw 1 148 telomping nipple and screw 1 150 hose fastener 2 933.087 - spring washer 151 wire rope with rubber grommet and supporting sleeve 1 151 wire rope with rubber grommet and supporting sleeve 1 152 upporting sleeve 1 153 uire rope with rubber grommet and supporting sleeve 1 154 uire rope with rubber grommet and supporting sleeve 1 155 ubporting sleeve 1 154 ubper grommet for bowden cable in body side panel, is the support and cover plate in metres) 2 155 ubber grommet for bowden cable in body side panel, is the strew MBX18-8 G phoblack. 4 155 ubber grommet for bowden cable in body side panel, is the strew MBX18-8 G phoblack. 4 156 ubber grommet for bowden cable in body side panel, is the strew MBX18-8 G phoblack. 4 155 ubber grommet for bowden cable in body side panel, is the strew MBX18-8 G phoblack. 4 157 ubber grommet for bowden cable in metres) 1 <td< td=""><td>40 85 525</td><td>147</td><td>wing nut</td><td>-</td><td></td><td></td><td></td><td></td><td><u> </u></td></td<>	40 85 525	147	wing nut	-					<u> </u>
148 fuel hose between fuel top and carburettor 1 93.3087 – spring washer 150 hose fastener 2 99.22082 – hex. nut MB-65 phoblack. 151 wire rope with rubber grommet and supporting sleeve 1 99.33087 – spring washer A8 151 wire rope with rubber grommet and supporting sleeve 1 99.33087 – spring washer A8 152 ubber grommet and supporting sleeve 1 99.33087 – hex. nut MB-65 phoblack. 153 urber grommet for bowden coble in body side ponel. 1 99.13628 – hex. screw MBX18-9 G phoblack. 153 rubber grommet for bowden coble in body side ponel. 2 91.3628 – hex. screw MBX18-9 G phoblack. 154 and in rear wall, left 2 40.35545 156 rubber grommet for bowden coble in body side ponel. 164 and in rear wall, left 2 40.35546 156 rubber grommet for boulded. 165 hose of disc wheel 350-10° 5 40.35546 156 rubber grommet for boulded rubber. 1 meel cop for disc wheel 350-10° 16 6 165 60.50166 166 1 disc wheel	40 85 526	148	clamping nipple and screw	_				For gear box support to gear box housing	
130 hose fastener 2 99.2.082 hex. nut MB-6 S phoblack. 151 wire rope with rubber grommet and supporting steeve 1 99.33.087 For bonded rubber to frame bow and gear box support 151 wire rope with rubber grommet and supporting steeve 1 99.33.087 E pring worsher A8 and gear box support 151 wire rope with rubber grommet and supporting steeve 1 1 99.33.087 E pring worsher A8 and gear box support 152 rubber grommet for howdan cable in body side panel, left 1 99.36 - hex. strew M8X18-8 G phoblack. - hex. strew M8X18-8 G phoblack. 152 rubber grommet for row relit eff. and in rear wall, left - hex. strew M8X18-8 G phoblack. - hex. strew M8X18-8 G phoblack. 164, and in rear wall, left - mody side panel, left - hex. strew M8X18-8 G phoblack. - hex. strew M8X18-8 G phoblack. 164 and in rear wall, left - mody side panel, left - hex. strew M8X18-8 G phoblack. - hex. strew M8X18-8 G phoblack. 165 rubber grownet for cover pilot with fostening parts - hex. strew M8X18-8 G phoblack. - hex. strew M8X18-8 G phoblack. - hex. strew M8X18-8 G phoblack. 165 - disc wheel - disc wheel - he	99 88 860	149	fuel hose between fuel tap and carburettor	-	7	99 33 087			. ო
Bowden cable for fuel top control Bowden cable for fuel top control 151 wire rope with rubber grommet and supporting sleeve 1 - usporting sleeve 1 - wire rope 1,5 Ø (con only be supplied in metres) 2 152 rubber grommet for bowden cable in body side panel, left, and in rear wall, left 2 - disc wheel 350–10" 2 - meel aut 4035545 155 - wheel aut 4035545 155 - wheel aut 4035545 155 - how eight 20g - frame for corer plate - balancing weight 20g - frame support with bushing and bonded rubber - balancing weight 20g - frame support with bushing and bonded rubber - balancing weight 20g - frame for cover plate - - - - cover plate with fostening parts -	40 84 538	150	hose fastener	8		99 22 082	I	–6 S pho.black.	ო
151 wire rope with rubber grommet and supporting sleeve 1 152 usporting sleeve 1 152 ubber grommet for lowden cable in body side panel, teft, and in rear wall, left 933.08 – spring washer A8 153 ubber grommet and supporting sleeve 1 993.082 – hex. nut M8 – 65 phoblack. 152 ubber grommet and supporting sleeve 1 933.087 – pring washer A8 154 and in rear wall, left 2 + hex. strew M8 x188 0 phoblack. 164 and in rear wall, left 2 165 disc wheel 350-10° 2 16 wheel atom the analysis 40.35545 16 ubber grommet for bouter (or bouter cover plate 16 16 wheel and 40.35545 155 ubber grommet for bouter (or bouter cover plate 16 wheel cop for disc wheels 16 40.35548 155 ubber grommet for bouter (or bouter cover plate 16 wheel cop for disc wheels 16 40.35548 156 ubber grommet for bouter (or bouter cover plate 16 wheel and 105 157 ubber grommet for bouter (or bouter cover plate ubber grommet for boute			Bowden cable for fuel tap control			- 54	C	East book and some how and some how another	3
151wire rope with rubber grommet and supporting sleeve1 $-$ upporting sleeve 1 $-$ wire rope 1,5 Ø (can only be supplied in metres) $99,32082$ $-$ hex. nut M8-6 S phoblack. 132 ubber grommet for bowden cable in body side panel, 2 $99,13628$ $-$ hex. nut M8-6 S phoblack. 132 ubber grommet for bowden cable in body side panel, 2 $99,13628$ $-$ hex. nut M8-6 S phoblack. 132 ubber grommet for bowden cable in body side panel, 2 2085251 $-$ hex. screw M8X18-8 G phoblack. 132 ubber grommet for bowden cable in body side panel, 2 2035545 $-$ hex. screw M8X18-8 G phoblack. 132 ubber grommet for bowden cable in body side panel, 2 2035545 $-$ hex. screw M8X18-8 G phoblack. 161 , and in rear wall, left $ 035545$ $-$ cover plate with fastening parts $-$ disc wheel $350-10^{\circ}$ 5 4035557 555515 55575 $-$ wheel nut $ -$ cover plate with fastening parts $-$ wheel cap for disc wheels $ 035557$ $5557555555555555555555555555555555555$								ror ponded rupper to trame pow and gear pox support	
$ \begin{array}{c c c c c c c c c c c c c c c c c c c $	40 85 506	151	wire rope with rubber grommet and supporting sleeve	_		69 33 087		spring washer A8	4
- wire rope 1,5 & (con only be supplied in metres) 2 152 rubber grommet for bowden cable in body side panel, 2 left, and in rear wall, left 2 - 40.35544 - cover plate with fastening parts - 40.35545 155 cover plate with fastening parts - wheel nut - cover plate with fastening parts - wheel nut 40.35545 155 cover plate - wheel nut - cover plate cover plate - wheel nut - 40.35545 155 cover plate - wheel symport and cover plate - cover plate - - wheel nut - 40.35545 155 rubber grommet for battery cable - - wheel cop for disc wheels - 40.35545 157 rubber grommet for battery - - balancing weight 20g - - 40.35545 157 rubber grommet for battery - - - - - - - - - - - </td <td>40 85 509</td> <td>ſ</td> <td>supporting sleeve</td> <td></td> <td></td> <td>99 22 082</td> <td>T</td> <td>–6 S pho.black.</td> <td>4</td>	40 85 509	ſ	supporting sleeve			99 22 082	T	–6 S pho.black.	4
132 rubber grommer for bowean cable in body state panel. 2 left, and in rear wall, left 2 Hohels 2 Image support and cover plate to main frame member Mheels 40.35 544 - cover plate 40.35 544 - cover plate with fastening parts is wheel 3,50-10° 5 40.35 545 155 cover plate meel and in rear wall, left - 40.35 545 155 cover plate with fastening parts wheel nut - - 40.35 545 155 rubber grommet for battery cable wheel cap for disc wheels - 40.35 556 158 rubber grommet for gas cable - wheel cap for disc wheels - - 40.35 558 158 rubber grommet for gas cable - balancing weights - - - 40.35 553 158 rubber - - - - - - - - - - - - - - - - - - - - - - - -	50 52 305	5	wire rope 1,5 20 (can only be supplied in metres)	. 191		99 13 628	1	hex. screw M 8×18—8 G pho.black	4
Mhaels Flange support and cover plate to main frame member - - 40.35.544 - cover plate with fastening parts - - disc wheel 3,5010* 5 40.35.545 155 cover plate with fastening parts - - disc wheel 3,5010* 5 40.35.557 155 cover plate cover plate - - wheel nut - cover plate cover plate cover plate - - wheel cap for disc wheels 16 85.70.122 157 rubber frame for cover plate cover plate - wheel cap for disc wheels 4 80.50.550 158 rubber grommet for gas cable - - balancing weight 20g - fange support with bushing and bonded rubber - - balancing weight 30g - 40.35.531 161 spacer between cover plate and flange support	700 99 07	70	rubber grommet for bowden cable in body side panel,	ç)				8
Wheels 40 35 544 - cover plate with fastening parts - disc wheel 3,50-10" 40 35 557 155 cover plate		2		4		Ĭ		Flange support and cover plate to main frame member	
-disc wheel 3,50-10"540 35 545155cover plate-wheel nut1640 35 557156rubber frame for cover plate-wheel nut1685 70 122157rubber grommet for battery cable-wheel cop for disc wheels486 50 550158rubber grommet for battery cable-wheel cop for disc wheels480 50 550158rubber grommet for battery cable-wheel cop for disc wheels480 50 550158rubber grommet for gas cable-balancing weight 20 gasrea,40 35 561159bushing-balancing weight 30 g.40 35 563160bonded rubber-balancing weight 30 g.40 35 553161spacer between cover plate and flange support			Whaele			40 35 544	I	cover plate with fastening parts	-
 disc wheel 3,50-10⁴ wheel nut wheel nut wheel nut wheel cap for disc wheels wheel cap for disc wheel						40 35 545	155	cover plate	-
- wheel nut 16 85 70 122 157 rubber grommet for battery cable - wheel cap for disc wheels 4 80 50 550 158 rubber grommet for gas cable - wheel cap for disc wheels 4 80 50 550 158 rubber grommet for gas cable Balancing weights - 40 35 543 - fange support with bushing and bonded rubber - balancing weight 20g - 40 35 553 160 bonded rubber - balancing weight 30g - 40 35 553 161 spacer between cover plate and flange support	40 39 050	1	disc wheel 3,50—10"	ŝ		40 35 557	156	rubber frame for cover plate	_
 wheel cap for disc wheels	40 38 551		wheel nut	16		85 70 122	157	grommet for battery	_
Balancing weights 40 35 548 flange support with bushing and bonded rubber - 40 35 561 159 bushing - balancing weight 20g 40 35 563 160 bonded rubber - balancing weight 30g asreq. 40 35 553 161 spacer between cover plate and flange support	40 38 555	I	wheel cap for disc wheels	4		80 50 550	158	rubber grommet for gas cable	- (
			Ralancina weinhts			40 35 548		flange support with bushing and bonded rubber	2 0
balancing weight 30 g	10 20 600		ç		С	40 35 561	159	bushing	2 0
)	40 39 501		8 08 8 08	us req.		40 35 551	191	spacer between cover plate and flange support	5
)		8)		-		

			(
40 = Chas	Chassis Gro	Engine Suspension / Body Fastening	•	40 = Cho	ıssis Gı	Chassis Group / Body Fastening	Plate 6
Part No.	Key No.	Description	Qły.	Part No.	Key No.	Description	Qly.
99 13 643 99 33 087 99 22 082	162 163 164	hex. screw M8×20—8 G pho.black spring washer A8	4 4 4	99 13 650	. I	Fastening parts to 2 nd cross member and gear changing lever support, left and right hex. screw M 8×22—8 G pho.black	m :
40 35 554 99 11 644	165 166	Cross member unit at bonded rubber and output housing cross member unit		20 72 149 99 33 087	: 1	washer spring washer A8	е е : :
99 33 120	167	member unit to flange support	0 N N	40 35 533 40 35 536 40 35 536 30 50 512	1	Fastening parts to 4 th cross member, left and right rubber liningbracket	2 2 6
, 2 475 99 33 087 99 22 082		hex. screw M 8×35-8 G pho.black spring washer A 8 hex. nut M 8-6 S pho.black	4 4 4	99 33 100 99 13 828 99 13 845 99 22 100		spring washer A 10	+ 2 2 2
40 35 503 40 35 506 40 35 506 40 35 512 40 35 515		For body to frame rubber lining for 1 st and 2 nd cross member and for gear changing lever support		40 35 539 40 35 542 99 32 110 99 12 614		Fastening parts to spring support, left and right rubber base	0 7 7 N
40 35 518 40 35 521 40 35 524 40 35 527		rubber lining for 2 nd and 3 rd cross member and for angular plate, left and right	★ := = 0				
40 35 530 99 19 977 40 00 131 99 33 087		Screw connection body — frame Fastening parts to 1 st cross member, left and right seal (rubber wedge)	- 0 0 0				
							57